
A

STEP 2

1

DETAIL A
SCALE 1 : 12

ALLOY BUTTON SOCKET CAP SCREW  5/16 X 1-1/2"

FLAT WASHER 5/16"

LOCK WHASER 5/16"

2

3

TABLE

1.- ALIGN THE RAILS TO THE FOOTBOARD FIRST
2.- INSERT THE HARDWARE AS SHOWN IN FIG. 1,
THEN CONTINUE TO DO THE SAME WITH THE 
HEARD BOARD

STEP 1

3.- IN THE CROSSBAR PERFORATION INSERT
THE LEGS AND PLACE THEM IN THE BRACKETS

ON THE BED ASSHOWN IN FIG. 2

STEP3
4.- PLACE THE PALLETS ON THE CROSSBAR AS SHOWN 
IN FIG. SHOWN IN FIG. 3

THE IMAGES ARE FOR REFERENCE ONLY

DESCRIPTION #
ALLOY BUTTON SOCKET CAP 

SCREW  5/16 X 1-1/2" 8

LOCK WASHER 5/16 8
PRESSURE WASHER 5/16 8

HEX KEY 3/16 1

I-PLT-E014

ASSEMBLY
INSTRUCTIONS


	Sheet1
	Drawing View2
	Vista de detalle A (1 : 12)
	Drawing View4
	Drawing View6


